FCC TEST REPORT Report No. :F471907

1op Vel (BUVIm) vate: ZUUa-Uf-23 Lime: ZZ:53:U0
]
FCC/CLASS-B
70 . . j k
1 ] FCC CLASS-B (AVYG)
MM [ P
20 1000 1400, 1800, 2200, 2600, 3000
2 Frequency {(MHz)
Trace: (Discrete)
Site . 03CHO&
Condition : FCC CLASS-E 3m HF-HORN AH-118 YERTICAL
EUT : B02.11ahiz Aecess Point
Powsr  : AC 1207 /60Hz
Model  ; WASPSIOO
Mems  : 502.11b TE CHOS 2437MHz
. Dmim Directional &ntenna , Gain:d 6dE1
Over LimitAntenna Preamp Cable ant Table
Freq Level Linit Line Factor Factor Loss Remark Pos Fos
HHz dBu¥/m dB 4Bu¥/m  d4dB/m dB 4B i} deg
1 2388, 00 54,22 -19, 78 74,00 23,40 44,34 3, 33 Peak G-t =22
[z 2388.00 41.0% -12.95 54,00 23,40 44,34 3. 33 Average 140 0]
38X 2438.00 113.13 28.45% 44,32 3. 37 Peak -—= -—=
4 @X 2438.00 104,77 28,45 44.32 3. 37 Average 1010 1
5 2500,00 54,21 -19.79 74.00 23.50 44.30  3.39 Peak e FE
6 2500,00 40,78 -13.22 54.00 23.50 44.30  3.39 Average 100 0

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT Report No. :F471907

Test Mode: 802.11b TX CH11
* Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
* Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

120 Level (dBulim) ) Date: 2004-07-24 Time: 00:38:24
3
FCC/CLASS-B
70
= FCC CLASS-B (AVG)
20 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Etaquency, (IHzy
Site . D3CHOE
Condition : FCC CLASS-E 3m HF-HORN AH-118 HORIZONTAL
EUT ; B02.11abkz Aecess Point
Power  : AC 1207 /60Hz
Model  ; WASPSIO0
Memo  : 802.11b TE CHII 2462MHz
: Onind Divectional Antenna | Gained AdEi
Over LimitAntenna Freamp Cable ant Table
Freq Level Limit Line Factor Factor Loss Remark Fos Fos
MHz dBu¥/m dB d4Bu¥/m  dB/m dB 4B i} deg
1 232400 50,62 -23.38 74.00 28.33 44.37 3. 28 Peak B-E] ===
2 2324.00 36,80 -17.20 54.00 28.33% 44.37 3. 28 Average 100 20
3K 2462, 00 94, 53 28.47 44,32 3. 38 Peak -—= -—=
4 @ 2462, 00 35,68 28.47 44.32 3. 38 Average 100 20
5 249200 50,09 -23.91 74.00 23.50 44.30 3,39 Peak S i
G 2492, 00 37.06 -16.94 54.00 23.50 44.30  3.39 Average 140 20

Remark: The “X” represent a fundamental frequency.
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FCC TEST REPORT Report No. :F471907

120 Lewvel (dBuV/m) ) Date: 2004-07-24 Time: 00:31:45
3
FCC|/CLASS B
70 J g
1 FCC CLASS-B (AVG)
MW o A Py
20 1000 1400. 1800. 2200. 2600. 3000
Trace: (Discrete) Etaquency, (IHzy
Site . D3CHOE
Condition : FCC CLASS-E 3m HF-HORN AH-118 VERTICAL
EUT : B02.11ahiz Aecess Point
Power  : AC 1207 /60Hz
Madel  : WASPSIO0
Memc  : 802.11b TE CHII 2462MHz
Ui Divectional Antenna | Gained &dBi
Over LimitAntenna Freamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos Fos
MHz dBu¥/m dB 4Bu¥/m  dB/m dB 4B 1] deg
1 2364.00 53.04 -20.96 74.00 28.36 44.36 3. 31 Peak B e
2 2364, 00 39.07 -14.93 54,00 23.36 44.36 3.3 Average 100 20
3 EX 2462, 00 107,74 28.47 44.32 3. 38 Peak -—= -—=
4 @x 2462, 00 499.16 28.47 44,32 3.58 Average 140 20
5 2483.50 62 72 -11.28 74.00 28 48 44 3] 3 40 Peak e i
[6 1 24R3.50 50,23 -3.77 54.00 28.48 44.3]1 3. 40 Average 100 20 ]
Remark:
The “X” represent a fundamental frequency.
Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.
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FCC TEST REPORT Report No. :F471907

Test Mode: 802.11g TX CHO1

* Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
Il The test that passed at minimum margin was marked by the frame in the following table.

120 Level (dBuYim) pate: 2UU4-U/-24 hime: U85 1:46

FCC/CLASS- B

70

FCC CLASS-B (AVG)

M

20

1000 1400. 1800. 2200. 2600. 3000
Trace: {Discrete) Fraquancy (1Hz)
Site : D3CHDS
Condition : FCC CLASS-E 3m HF-HORN AH-118 HORIZONTAL
EUT : 802.11abg Access Point
Power  : AC 120V /60Hz
Model  : WASPSIO0
Memo  : 802.11g TX CHO1 2412MHz
: Opurd Divectional Antenna , Gained AdBi
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos Pos
MHz dBu¥/m dB dBu¥/m  dB/m 4B dB CI deg
1 @ 2390.00 52.07 -21.93 74.00 28.40 44.34  3.33 Peak =52 S
2 @ 2390.00 41.54 -12.46 54,00 28.40 44,34  3.33 Average HEE e
3 @x 2414, 00 96,06 28.41 44.34 3,35 Peak -—= -—=
4 @Xx 2414.00 386.54 28.41 44,34  3.35 Average zz= E
5 @ 2483.50 43.54 -25.46 T74.00 2B.48 44.31 3. 40 Peak R ]
@ 2483.50 39.1Z2 -14.88 54.00 28.48 44.31 3. 40 Average === ]
Remark: The “X” represent a fundamental frequency.
SPORTON International Inc. FCCID : HOPWSAP5100
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FCC TEST REPORT Report No. :F471907

Level (dBuyim) Date: ZU03-U7-25 hime: 210651

FCC/CLASS-B

FCC CLASS-B (AVG)

MWWWMMWWWWW‘

49

0 3000 3400. 3800. 4200. 4600, 5000
Trace: {Discrete) Frequency, (IaHzy
Site : 03CHOS
Conditinnn : FOC CLA3S-E 3m HF-HORN 4H-112 HORIZONTAL
EUT : 802.11ahiz hecess Pomt
Porarer : AC 120V J&0H=
Model - WASPS100
Meme . 80211z TX CHO1 2412MH=
: Orard Divectional Antenna , Gain:d AdBi
97 Level (dBuY'im) Date: 2004-U7-25 Time: 21:U8:26

FCC/CLASS B

FCC CLASS-B (AVG)

S PP Il P SO SR s

49

0 5000 5400, 5800. 6200, 6600, 7000
Trace: {Discrete) Frequency (MHz)
Site . D3CHO&
Condition : FCC CLASS-B 3w HF-HORN AH-118 HORIZONTAL
EUT » BO2.11ahiz Aecess Point
Power  © AC 120V 60Hz
Modsl  : WASPS100
Memo 80211z TX CHO1 2412MHz
Ot Divectinnal Antenna , Gaind #dBi
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor  Loss Remark Fos Fos
MHz dBu¥/m dB dBu¥s/m dBs/m dB dB i} deg
1 @ 5574, 00 40.07 -13.93 54.00 34,10 46,47 529 Average S ===
2 @ 5374, 00 50,30 -23.20 74.00 34.10 46.47 5.29 Peak L e
SPORTON International Inc. FCCID : HOPWSAP5100
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FCC TEST REPORT

Report No. :F471907

Level {dBuvIm)

pate: 2UU4-Us-24 hime: Ualars

120
3
FCC CLASS-B
70 l
FCC CLASS-B(AVG)
WWMNWVM h)
20 1000 1400. 1800. 2200, 2600, 3000
Trace: {Discrete) Frequency (1Hzy
Site : 03CHDS
Condition : FCC CLASS-E 3m HF-HORN AH-118 VERTICAL
EUT - 802.11ahbiz Aecess Point
Power @ AC 120V /&0Hz
Model  : WASPSIO0
Mems @ 802.11g TX CHO1 2412MHz
: Opuni Divectional Antenna , Gain:d 6dEBL
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos Pos
MHz dBu¥/m 4B dBu¥/m  dB/m 4B dB cm deg
[1 @ 2390, 00 6R. 7] -%.29 74,00 2R.40 44,34 3,33 Peak i 0]
2 @ 2390.00 51.37 -2.43% 54,00 28.40 44,34 3.33 Average 107 351
3@x 2414, 24 107.82 28.41 44.34  3.35 Peak a
4 @X 2414. 24 98,26 28.41 44,34  3.35 Average I 0
5 @ 2433, 050 49.81 -24.19 7400 23.48 44.31 3. 40 Peak e e
b @ 2433, 50 38.43 -15.52 54,00 28.48 44,31  3.40 Average i |
Remark: The “X” represent a fundamental frequency.
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FCC TEST REPORT

Report No. :F471907

Jite
Condition
EUT
FPoarer
Model

Mema

Site
Condition
EUT
Foarer
Model
Memo

Level (dBuv./m)
97

Date: 2UU4-U7-25 hime: 20:44:29

FCC/CLASS-B

FCC CLASS-B (AVG)

49

MMWWWMAWWM

0 3Jooo 3400.

Trace: {Discrete)

: 03CHOA

: FOC CLARS-B 3m HF-HORN AH-118 YERTICAL
: 802.11ab/z Access Point

: AC 120/ a0H=

: WAIP5100

: 80211 TE CHOL 2412MH=

: D Divectional Antenna , Gain:d GdEi

3800. 4200, 4600. 5000
Frequency (MHz)

Date: Z003-07-25 hime: 2025114

Level {dBuvim)
97

FCC/CLASS B

FCC CLASS-B (AVG)

19

o TR DI IR R Sl LU el e M

0 5000 5400.

Trace: {Discrete)

: O3CHOA

: FOC CLARS-E 3m HF-HOERN AH-118 YEETICAL
: 802.11ahkiz Access Point

; AC 120/ &0H=

: WASP5100

;80211 TE CHOL 2412MH=

: Omind Divectional Antenna , Gain:d £dBi

Remark:

5800. 6200, G600, 7000
Frequency (MHz)

Frequency from 7GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
TEL : 886-2-2696-2468
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FCC TEST REPORT Report No. :F471907

Test Mode: 802.11g TX CHO06
* Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

120 Level (dBuvim) Date: 2004-07-24 Time: 10:00:18
3
FCCCLASS-B
f0
FCC CLASS-B (AWG)
1

20

1000 1400. 1800. 2200. 2600. 3000
Trace: {Discrete) Fieguency (MHz)
Site . O3CHO&
Condition : FCC CLASS-E 3m HF-HORN 4H-118 HORIZONTAL
EUT : B02.11ahiz Aecess Point
Powsr  : AC 120V /60Hz
Model  ; WASPSIO0
Memo  : 802.11g TE CHO6 2437MHz
: Onind Divectional Antenna | Gained AdEi
Over LimitAntenna Freamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss FHemark Pos FPos
MHz dBu¥/m dB 4Bu¥/m  dB/m dB 4B 1] deg

2483.80 49,31 -24.69 74.00 28.48 44.31  35.40 Peak === ==
2483.50 38.58 -15.42 54.00 Z28.48 44.31 3. 40 Average =73 ==

Remark: The “X” represent a fundamental frequency.

1@ 2580.00 48.60 -25.40 74.00 2B.40 44.34 35.55 Peak . -—-
Z @ 239000 38,12 -15.88 54.00 28.40 44.34 3,35 Average men -
> @Ex 2439, 32 102, 24 28.4% 44.32  3.57 Peak --- ---
4 %X 243932 91.77 28.45% 44,32 3,37 Average EEES -
3

6@

SPORTON International Inc. FCCID : HOPWSAP5100
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FCC TEST REPORT

Report No. :F471907

Site

Level (gBuvim)
97

Date: 2003-U07-29 hime: 212141

FCC|CLASS-B

FCC CLASS-B (AVG)

49

WWWWM

0 3000 3400,

Trace: (Discrete)

: 03CHOE

3800. 4200. 4600.
Frequency (MHz)

5000

Condition : FOC CLASE-E 3m HF-HORN 4H-118 HORIZONTAL

EUT : 802.11ahiz dccess Pomt

Ponaray 1 AC 120V f 60Hz

Model ; WASPS100

Memo 1 802.11g TE CHOS 2437MHz

: O Divectional Antenna , Gain:d GdBi
97 Level (dBuv/m) Date: 2004-07-25 Time: 21:26:47
FCC CLASS-B
FCC CLASS-B (AVG)
40
WMMWWMWWW
0 K000 5400, 5800, 6200, G600, 7000
Trace: (Discrate) Fieguency (MHz)

Site ; 03CHOS

Condition : FCOC CLASE-E 3m HF-HOEN 4H-118 HORIZONTAL

EUT : 802.11ab/z Access Point

Powrer : AC 120/ 60Hz

Model : WASP5100

Memo : B02.11g TE CHOS 2437MHz

: Opird Directional Antenna , Gain:d SdBi

SPORTON International Inc. FCC ID : HOPWSAP5100
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FCC TEST REPORT Report No. :F471907

o7 Level (dBu\fim) Date: 2004-07-25 Time: 21:28:30

FCC CLASS-B
5 FCC CLASS-B (AVG)
19
o 7000 F400. F800. 8200. 8600. 9000
Trace: {Discrete) Frequency (MHz)
Site : D3CHOG
Comdition : FCC CLASS-E Sm HF-HORN 4H-118 HORIZONTAL
EUT : B02.11abig Aecess Point
Power  : AC 1207/ 60Hz
Model  : WASPS100
Mems ¢ 802.11g TX CHOS 2437MHz
: Chmini Directional Antenna , Gain:4 £dB1
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor  Loss Remark Fos Fos
HHz dBu¥/m dB dBu¥/m dB/m dB dB 1] deg
1 @ TI0B.00 3979 -14.21 54.00 35.51 46.24  6.21 Average e .
2@ T308.00 51.67 -22.53 74.00 385.51 46.24 6.21 Peak B EEE
120 Level (dBuvim) - Date: 2004-07-24 Time: 10:06:05
3
FCC CLASSB
70
FCC CLASS-B (AVG)
PR
20
1000 1400. 1800. 2200. 2600. 3000
Trace: {Discrete) Frequency (MHz)
Site : D3CHOS
Condition : FCC CLASS-E 3m HF-HORN 4H-118 VERTICAL
EUT : B02.11ah/z decess Point
Power  : AC 1207/ 60Hz
Model  : WASPS100
Mems  : 802.11g TX CHO& 2437MHz
: Omini Directional dntenna , Gain:4 Ad6i
Over LimitAntenna Freamp Cable ant Table
Freq Level Limit Line Factor Factor  Loss Remark Fos Fos
MHz dBu¥/m dB dBu¥/m  dB/m dB dB fos} deg
1@ 2390.00 55.52 -18.48 74.00 28.40 44.34  3.33 Peak -—= -—=
2@ 2390.00 45.04 -B.96 54.00 28.40 44.34  3.33 Average -—= --=
3@x 2437.00 112.70 28.45 44,32 3,37 Peak -—= --=
4 @ X 243700 102,33 28.45% 44,32 337 fAverage B B
5 2483, 50 56,86 -17,14 74,00 28,48 44, 3] 3,40 Peak == ==
[& 24853.50 46.52 -7.68 54.00 28.48 44.31 3.40 Average -—= -—=

Remark: The “X” represent a fundamental frequency.

SPORTON International Inc. FCCID : HOPWSAP5100
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FCC TEST REPORT Report No. :F471907

Level (dBuYim) Date: ZU0-Us-29 hime: 214038

FCC CLASS-B

FCC CLASS-B (AVG)

49 1

vamwwww

3000 3400, 3800. 4200, 4600, 5000
Trace: {Discrete) Fhegpiency, (MHz)
Site : O3CHO&
Condition : FCC CLASS-E 3m HF-HORN AH-118 VERTICAL
EUT : BO2.11ahiz Aecess Point
Power © AC 120V f 60Hz
Model : WASPS100
Memn . 802.11g TX CHO& 2437MHz
: Onind Divectinnal Antenna , Gaind #dBi
Over LimitAntenna Preamp Cable ant Table
Freq Level Limit Line Factor Factor  Loss Kemark Fos FPos
MHz dBuV¥/m dB dBu¥/m  dB/m dB 4B a1} deg
1 @ 4870.00 45,79 -28.21 74.00 32.70 45,60 4,80 Peak EEE e
o7 Level (dBuUV/m) Date: 2004-07-25 Time: 21:42:24
FCC CLASS-B
FCC CLASS-B (AVG)
49
WWMMW"WWMMW#“WW
0 5000 5400, 5800, 6200, 6600, 7000
Trace: {Discrete) Frequency (MHz)
Site : 03CHD&
Condition : FCC CLASS-B 3m HF-HORN 4H-112 YERTICAL
EUT : 802.11ahkiz Access Point
Powrer : AC 120/ 60Hz
Model : WASPS100
Memo : 802.11g TX CHOS 2437MHz
: Opund Divectional Antenna |, Gain:d £dBi
SPORTON International Inc. FCCID : HOPWSAP5100
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FCC TEST REPORT

Report No. :F471907

Level {dBuvim)

Date: 2U04-U7-25 hime: 21:45:34Y9

FCC/CLASS B

FCC CLASS-B (AVG)

49

\MWWWMW

0 zo00 7400. 7800. 8200. 8600. 9000
r Frequency (MHz)
Trace: {Discrete)
Site . 03CHO&
Condition : FCC CLASS-E 3m HF-HORN 4H-11% VERTICAL
EUT » BO2.11ahiz Aecess Point
Power  © AC 1207/ 60Hz
Model  : WASPS100
Memo  : 202.11g TX CHO6 2937MHz
 Omnind Divectinnal Antenna , Gaind #dBi
Over LimitAntenna Preamp Cable ant Table
Freq Level Limit Line Factor Factor  Loss Eemark Pos Fos
MHz dBu¥/m dB dBu¥/m  dB/m dB 4B i 1} deg
1@ 7308, 00 40,30 -13.70 54.00 35,501 46,24 6. 21 Average R HES
2@ T308.00 52,98 -21.02 74.00 35.51 46.24 6,21 Peak =58 R
Remark:

Frequency from 9GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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FCC TEST REPORT

Report No. :F471907

Test Mode: 802.11g 11b TX CH11

* Test Distance : 3 m

* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

Level (dBuv/m)

Date: 2004-07-24 Time: 10220017

120
3
FCC/CLASS-B
70
FCC CLASS-B (AVG)
3
A O PR P
20 1000 1400. 1800. 2200. 2600, 3000
Trace: {Discrete) Fieguency (MHz)
Site . O3CHO&
Condition : FCC CLASS-E 3m HF-HORN 4H-118 HORIZONTAL
EUT : B02.11ahiz Aecess Point
Powsr  : AC 120V /60Hz
Model  ; WASPSIO0
Memo 80211z TE CHI1 2462MHz
 Onind Divectional Antenna | Gained &dEi
Over LimitAntenna Freamp Cable ant Table
Freq Level Limit Line Factor Factor Loss Remark Fos Fos
MHz dBu¥/m dB dBu¥/m  dB/m dB 4B [ i} deg
1 @ 2380.00 39.54 -14.46 54.00 28.40 44.34  3.33 Average S =55
2@ 2390.00 43.08 -25.92 74,00 23.40 44.34 3. 33 Peak s EEg
3 @x 2464, 24 94, 90 28.47 44.32 3. 38 Peak -—= -—=
4 @Xx 2464.24 B85.15 28.47 44,32 3.58 Average R g2s
5@ 2483.50 52,98 -21.02 74.00 28.48 44.31 3. 40 Peak o F
6 @ 2483.50 41.54 -12.46 54.00 23,48 44.31 3. 40 Average . ===

Remark: The “X” represent a fundamental frequency.

SPORTON International Inc.
TEL : 886-2-2696-2468
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FCC TEST REPORT Report No. :F471907

Lewvel {dBuv/m) i ' Date: 2004-07-24 Time: 10:09:59

120

FCC CLASS-B

70

p: i FCC CLASS-B (AVYG)
r W

20 1000 1400. 1800. 2200. 2600. 3000
Trace: {Discrete) Fieguency (MHz)
Site : O3CHO&
Condition ; FCC CLASS-E 3m HF-HORN 4H-118 VERTICAL
EUT : B02.11ahiz Aecess Point
Powrer : AC 1207 f 60Hz
Model : WASPS100
Memo : 80211z TE CH11 2482MHz
. Dmim Directional &ntenna , Gain:d 6dE1
Over LimitAntenna Preamp Cable ant Table
Freq Level Limit Line Factor Factor  Loss Remark Pos Fos
HHz dBu¥/m dB dBu¥/m  dB/m dB 4B i} deg
1 @ 2390.00 50,59 -23.41 74,00 28.40 44.34 3. 33 Peak -—= ==
2@ 2330.00 38.87 -15.13 54.00 28.40 44.34  3.33 Average ] 1
3 @Ex 2468, 4% 97.73 28.47 44.32 3. 38 Average 0 0
4 @X 2468, 49 106, 77 2R, 47 44,32 3 38 Peak I I
[5 & 243,50 53,11 -0, 80 54,00 28,48 44,31 3 40 Average i il
b @ 2483.50 66,93 -7.07 T74.00 2B8.48 44.31 3. 40 Peak | i

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc. FCCID : HOPWSAP5100
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FCC TEST REPORT Report No. :F471907

7.4.5 Antenna 5

Test Mode: 802.11b TX CHO1

* Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
= Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level
B The test that passed at minimum margin was marked by the frame in the following table.

120 Level (dBuYim) pate: 2UUd-U/-26  hime: 1950028

FCCCLASS-B

70

FCC CLASS-B (AVG)

M

20 1000 1400. 1800. 2200, 2600, 3000
Trace: {Discrete) Frequency (1Hzy
Site : 03CHDS
Condition : FCC CLASS-E 3m HF-HORN AH-118 HORIZONTAL
EUT - 802.11ahbiz Aecess Point
Power @ AC 120V /&0Hz
Model  : WASPSIO0
Mems  : 802.11h TX CHO1 2412MHz
: Yag dntenma, Gan:l4.2dB1
Over LimitAntenna Freamp Cable Ant Table
Freq Limit Level Line Factor Factor Loss Remark Pos Pos
MH= dB dBuV¥/m dBu¥/m dB/m 4B dB cm deg
1 2390.00 -25.89 48,11 7400 23.40 44.34 3,33 Peak === .
2 2390.00 -16.53% 37.45% 54,00 28.40 44,34 3.33 Average Hae .
3 @ 2412, 00 92, 98 28.41 44.34  3.35 Peak - -—=
4 £ 2412, 00 Bd, b4 28.41 44,34  3.35 Average Z== Ze
5 2492, 00 -24.39 49,61 7400 23.50 44.30 3. 39 Peak FR L
6 2492, 00 -16.5% 37.45 54,00 28.50 44,30  3.39 Average == ==
Remark:
The “X” represent a fundamental frequency.
SPORTON International Inc. FCCID : HOPWSAP5100
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FCC TEST REPORT
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Level {dBuvim)
120

Date: ZUU3-0/-26 hime: 145608

B

FCC/CLASS-B

70

K B FCC CLASS-B(AVG)

MN ‘

20 1000 1400. 1800. 2200. 2600, 30oo
Trace: {Discrete) Fhegpency (MHz)
Site : 03CHOG
Condition : FCC CLASS-B 3m HF-HORN 4H-118 YERTICAL
EUT : 802.11ahbiz Aecess Poimnt
Power  : AC 120V &0Hz
Model  : WASPS1O0
Memo  : 80211 TX CHO1 2412MH=
: Yag dntenma, Gan:l4.2dB1
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Remark Pos Pos
MHz dBu¥/m 4B dBu¥/m  dB/m 4B dB cm deg
L@ 2390.00 51.93% -2.05 54,00 28.40 44,34 3,33 Average i 0]
2 eag0, 00 63,76 -10.24 74,00 25,40 44,34 3,33 Peak i i
3@x 2414.00 111,82 28.41 44 34 3.35 Peak - -—=
4 @X 2414, 00 104,15 28,41 44, 34 3.35 Average i} 0
5 @ 2433.50 42,88 -11.12 54,00 28.48 44,31 3. 40 Average I |
6 @ 2433.50 55.68 -18.32 7400 23.483 44.31 3. 40 Peak i |

Remark: The “X” represent a fundamental frequency.

Frequency from 3GHz to 25GHz, the emission emitted by the EUT is too low to be measured.

SPORTON International Inc.
TEL : 886-2-2696-2468
FAX : 886-2-2696-2255
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Test Mode: 802.11b TX CHO06
* Test Distance : 3 m
* Temperature : 25.3 °C
Relative Humidity :53.5 %
Emission level (dBuV/m) = 20 log Emission level (uV/m)
Corrected Reading : Probe Factor + Cable Loss + Read Level - Preamp Factor = Level

Il The test that passed at minimum margin was marked by the frame in the following table.

gp LEVe! (dBuvim) Date: ZUNA-UZ-28 LIme: 1053546
FCC CLASS-B
[
S — I | 1
2}
’ u WW
20 30 4. 138. 192. 246. 300
Trace: (Discrate) Fieguency (MHz)
Site : D3CHOE
Condition : FOC CLASS-E 3m BI LOG 2004 0629 HORIZONTAL
EUT : 802.11ahbiz Access Pomt
Powsr  : AC 1207/ &0Hz
Model  : WASPS100
Memo ;30211 TE CHOS 2437MHz
: Tazl dntenna , Gain:14 2481
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor  Loss Remark Fos Fos
MHz dBu¥/m 4B dBu¥/m  4B/m dB dB Cm deg
1 104.25 29.51 -13.93 43.50 10.84 32.23  0.30 Peak E e
2 112.8% 29.41 -14.0% 43.50 11.5%6 32.0% 0.3%4 Peak S58 S58
3@ 200,10 35.24 -8.26 43,50  3.70 32.05 1.24 Peak -—- -—-
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Date: 2004-07-28 Time: 10:36:32

Lewvel (dBuvm)
80

FCC CERR:BARE®M

3

20 300 440. 580. 720. 860, 1000
Trace: (Discrete) Freguency (MHz)
Site : D3CHDE
Condition : FCC CLASS-E Jm EI LOG 2004 0629 HORIZONTAL
EUT : 80211 ahiz Aecess Point
Power  : AC 120V /60Hz
Model  : WASPSION
Mems  : #02.11b TX CHOE 2437MHz
: Vaz Antenna , Gan:14 2dB1
{ver LimitAntenna Freamp Cable Ant Table
Freq Level Limit Line Factor Factor  Loss Eemark Pos Fos
MHz dBu¥/m 4B dBu¥/m  dB/m dB dB i} deg
} e — A — e — e — e — ST Fede
(26 73390 37.94 -R (6 4600 1980 31 38 2 60 Peak swe e |
3@ 934, 20 36.70 -9.30 46,00 20,76 31.0% 3,08 Peak - -
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1pp LEVE! (dBUYIM) Uate: 2UNA-UF-26 Lime: T9:0Y:13
3
FCC|CLASS B
70
FCC CLASS-B (AVG)
1 A
20 1000 1400. 1800. 2200. 2600. 3000
Trace: {Discrete) Freguency (MHz)
Site : 03CHOE
Condition : FCC CLASS-E 3m HF-HORN AH-118 HORIZONTAL
EOT : 80211 ahiz Aecess Point
Power  : AC 120V /60Hz
Model  : WASPSION
Memo  : 202.11h TX CHOG 2437MH=
: Tagl Anterna , Gan:14 2461
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Kemark Pos Fos
MHz dBu¥/m 4B 4dBu¥/m  dB/m dB dB a1} deg
1 @ 237400 48.83 -25.17 74.00 28,38 44.35 3,32 Peak . ===
2@ 237400 37.45 -16.55% 54,00 23,38 44.3% 3,32 Average ] =ae
3 @x 2436, 00 93,99 28,43 44.33  3.36 Peak -—= -—-=
i @X 2437.00 85,47 28.45% 44,32 3.37 Average R B2s
5 @ 249200 48.68 -25.31 74.00 28.50 44.30  3.39 Peak e Tt
b @ 2492, 00 37.45 -16.5% 54,00 28.50 44.30  3.39 Average ] ===
Remark: The “X” represent a fundamental frequency.
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a0 Level (dBuv/m) Date: 2004-07-28 Time: 10:37:57

FCC CLASS-B

" e et 5 b

2039 84. 138. 192, 2486. 300
Trace: {Discrete) Ftequency, (MHzy
Site : 03CHO6
Condition : FOC CLASS-E 3m BI LOG 2004 0629 VERTICAL
EUT : 802.11ahbiz Access Pomt
Powsr  : AC 1207/ &0Hz
Model  : WASP3S100
Memo @ 20211 TE CHOS 2437MHz
: Yag Antenma , Gain:l4.2dE1
Over LimitAntenna Preamp Cable Ant Table
Freq Level Limit Line Factor Factor Loss Renark Pos Pos
MHz d4Bu¥/m 4B dBu¥/m  4B/m falls; dB Cm deg
1 @ 35.94 31.44 -8.56 40.00 14.50 32.1% 0.53 Peak = =
2@ 43.50 30.72 -9.28 40,00 10.57 3228 0.57 Peak === =28
3 200,10 31.46 -12.04 43,50  3.70 32.05 1.24 Peak - -
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